Войти:
Скачали: 0   Размер: 630 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

093009.JA info@elitescreens.com Parts List for WhiteBoardScreen™ Parts List for WhiteBoardScreen™ Please make sure all parts listed are included before proceeding with installation a b c de f G and H are not actual individual parts included but configurations only by combining parts (d) and (e) with the butterfly screw g h Ijk Note: The WhiteBoardScreen™ Series eraser should only be used for the WhiteBoardScreen™. Parts List a. Qty 4 – Butterfly screw b. Qty 12 – Wall screw c. Qty 12 – Hollow wa

Скачали: 0   Размер: 522 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

abcde f g hi Parts List QTY a. Wall screws 12 b. Bottom hanging brackets 2 c. Hollow wall (drywall) anchors 12 d. Top hanging brackets 2 e. Eraser 2 f. Dry-erase markers 2 g. Cleaning solution 1 h. M3 Phillips screws 3 i. Tray 1 Note: The WhiteBoardScreen Universal Series eraser should only be used for the Elite Screens Whiteboard. Rev. 02811.AS info@elitescreeens.com Installation Installation 1. Mark the location of where the WhiteBoardScreen™ Universal will be installed and drill your holes fo

Скачали: 12   Размер: 528 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

Caution: The screen’s Black Top Drop is already set to its maximum drop distance. There is NO extra Black Top Drop in the roller. Please be aware of this as it will void your warranty with Elite Screens. Unapproved changes or modifications (except for cutting the power cord for hardwire installations) to this unit are prohibited and will void your warranty. For more information, please contact our Technical Support Department at (877) 511-1211 Ext. 604. • Please retain this user’s guide for futu

Скачали: 1   Размер: 1 mb   Производитель: Elite Screens  
Категория: Проекторы
@name

Please follow the instructions in this package. With proper care, your QuickStand screen will provide many years of reliable service. Two Section Frame (For presentation screens that are less than 120” in diagonal measurement) 1. Take the frame out of the case and remove its wrappings. Unfold the main joints as shown in (fig 1). 2. Once the main joints are unfolded, make sure that the snap latches “click” into the locked position. The frame should now be fully elongated as in (fig2). *Note: The

Скачали: 1   Размер: 1 mb   Производитель: Elite Screens  
Категория: Проекторы
@name

Make sure the brackets are facing the front of the stand. 7. Attach the Holders (j) to the side legs and secure with M6x35 screws (n), M6 washers (q) and M6 nuts (o). (j) holder f (m) M6x20 (i) Bracket d1 d2 b c a (n) M6x35 5 Rev.052411.AS info@elitescreens.com 8. Attach the Projector Rail (g) to the Center Upright Bar (e) and secure with M6x15 screws (l), M6 washers (q) and M6 nuts (o). 9. Attach the Center Upright Bar (e) to the Middle Center Bar (d2) and to the Top Center Bar, and secure with

Скачали: 8   Размер: 1 mb   Производитель: Elite Screens  
Категория: Проекторы
@name

(2)\a.jpg Hardware Pack F:\..... (2)\c.jpg F:\..... (2)\b.jpg Connecting Bolt X 37 Connector Housing X 37 Shelf Support (nog) X 8 Screw X 8 Controllers IR (Infrared) Remote Control RF (Radio Frequency) Remote Control 3-way Wall Switch (RJ45 Connection) AA Batteries Required Tool C:\Users\Eric\Desktop\....jpg Phillips Head Screwdriver Use of connecting bolts when assembling the components Step1: Use a Phillips Head Screwdriver to attach the Connecting Bolt to the furniture components (unit-A). St

Скачали: 3   Размер: 448 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

A. M6x40 Hex Screw (12pcs) D. Wheel (4pcs) E1. Top F. Bottom Foot Support Bar (2pcs) H1. Left Bottom Foot (1pc) H2. Right Bottom Foot (1pc) info@elitescreens.com B. M6 Nut (6pcs) C. M6 Washer (18pcs) Left Bracket (1pc) E2. Top Right Bracket (1pcs) G. Side Legs (2pcs) I. Middle Support Bar (3pcs) 2 1 Rev.122811-AS Installation Instructions Elite Screens recommends two persons to assemble the Portable Mobile Stand and to attach the 1. Insert the Wheels (D) to the Bottom Feet (H Bottom Foot 2. Atta

Скачали: 0   Размер: 241 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

Canvas Bag x 11 2. PicoScreen x 11 How DDo I Set Up The PicoScreeen? 1. Tuurn the bottoom feet to a 990 degree anggle as shown below. Rev.051311.AAS info@@elitescreens.com 2. Hold the base of the PicoScreen with one hand and grip the top handle with the other hand, pull up until the locking mechanism is securely locked into place. How Do I Retract the Pico Screen? 1. Use both hands to retract the PicoScreen. One hand should be under the case and the other on the top to push the retract button. C

Скачали: 0   Размер: 445 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

a. b. c. d.e. Parts List QTY a. Insta-DEM Screen Material 1 b. Pen Holder 1 c. Whiteboard markers 3 d. Elite special high density eraser 2 e. Microfiber cleaning cloth 1 Notes: 1. For Best results and maximum product longevity, ALWAYS and ONLY use Elite Screens High Density Whiteboard Eraser. 2. Please use the microfiber cloth and clean water to cleanse the surface every 2.4 weeks to maintain a fresh and clean projection surface. Rev.040611.AS info@elitescreens.com Installation Installation NOTE

Скачали: 0   Размер: 280 kb   Производитель: Elite Screens  
Категория: Проекторы
@name

For the best results and maximum product longevity, ALWAYS and ONLY use Elite Screens high density whiteboard Eraser. 2. Please use the microfiber cloth and clean water to cleanse the surface every 2-4 weeks to maintain a fresh and clean projection suface. ELITE SCREENS a. c. d. e. b. Insta-DE Screen User’s Guide Adhesive Dry-Erase Front Projection Screen Parts List QTY a. Insta-DE Screen Material 1 b. Pen holder 1 c. Whiteboard pens 3 d. Elite special high density whiteboard eraser 2 e. Microfi





Категории